
Recycled Water Program
Development Feasibility Study
Technical Memorandum No. 1
Indio Water Authority / Valley Sanitary District
(East Valley Reclamation Authority) 
 
March 2018



Hazen and Sawyer • 36-923 Cook Street, Suite 101 • Palm Desert, CA 92211 • 442.227.4980

Technical Memorandum

J
o
b

n
o
:

2
0

0
5

0
-0

0
2

Recycled Water Program Development Feasibility
Study

Technical Memorandum No. 1

Indio Water Authority / Valley Sanitary District
(East Valley Reclamation Authority)

March 2018



March 2018

Recycled Water Program Development Feasibility Study i

Table of Contents

Executive Summary ........................................................................................................ x
[...]
water for DPR in this manner could be a viable option for IWA and VSD. Recycled water could

be blended with raw Colorado River Water which is then sent to a surface water treatment plant.

IWA’s intention to purchase Colorado River water from CVWD to be treated at a future surface

water treatment plant is briefly discussed in IWA’s 2015 UWMP. This option would need further

development if IWA and VSD desire to pursue this an alternative.

2. Finished water is produced at an AWTF that is also permitted as a drinking water treatment

facility and the water is introduced directly into the drinking water supply distribution system. To

date, DPR in this form has not been permitted in the United States.

Due to current regulatory limitations and the cost prohibitive nature of DPR (i.e., the cost to build an

additional water treatment facility), DPR was not specifically evaluated as a viable alternative as part of

this Study.



March 2018

Recycled Water Program Development Feasibility Study 3-1

3. Recycled Water Quality Objectives

3.1 Regulatory Requirements

In June 2014, the California Department of Public Health (CDPH) has adopted regulations for the use of

recycled water, referred to as Title 22. The Title 22 regulations stipulate water quality limits and required

treatment processes and applies them to non-potable applications for which recycled water may be used.

These non-potable applications include various types of irrigation, recreational impoundments, toilet

flushing, and industrial cooling tower use. Additionally, water quality limits and required treatment

processes have been established for aquifer replenishment via spreading and injection. This application is

termed indirect potable reuse (IPR).

Table 3-1 lists all non-potable applications addressed by the Title 22 regulations. The main water quality

limits addressed pertain to total coliform and turbidity levels.

Table 3-1: California State Water Reuse Criteria for Selected Non-potable Applications (Title 22)

Non-potable Applications Quality Limits Treatment Required

Fodder Crop Irrigation Not Specified Secondary

Processed Food Crop Irrigation Not Specified Secondary

Food Crop Irrigation
2.2 total coliform/100 mL
2 NTU(1)

Secondary
Coagulation
Filtration
Disinfection

Restricted Recreational Impoundments 2.2 total coliform/100 mL
Secondary
Disinfection

Restricted Access Irrigation 23 total coliform/100 mL
Secondary
Disinfection

Unrestricted Access Irrigation
2.2 total coliform/100 mL
2 NTU

Secondary
Coagulation
Filtration
Disinfection

Toilet Flushing
2.2 total coliform/100 mL
2 NTU

Secondary
Filtration
Disinfection

Industrial Cooling Water
2.2 total coliform/100 mL
2 NTU

Secondary
Coagulation
Filtration
Disinfection

(1) Nephelometric Turbidity Unit (NTU)

Table 3-2 presents specific requirements for groundwater recharge into potable aquifers, also included in

the Title 22 regulations. The constraints that must be met for recycled water to be used for groundwater

recharge are more extensive than those that apply to irrigation.



March 2018

Recycled Water Program Development Feasibility Study 3-2

Table 3-2: Draft California Regulations for Groundwater Recharge into Potable Aquifers (Title 22)

Water Quality Limits for
Recycled Water

Treatment Required Other Selected Requirements

 ≥12-log virus reduction 
 ≥10-log Giardia cyst

reduction
 ≥10-log Cryptosporidium

oocyst reduction
 Drinking water MCLs

(except for nitrogen)
 Action levels for lead and

copper
 ≤10 mg/L total nitrogen 
 TOC ≤0.5 mg/L/RWC 

Spreading
 Oxidation
 Filtration
 Disinfection
 Soil aquifer treatment

Spreading with full advanced
treatment
 Oxidation
 Reverse osmosis
 Advanced oxidation process
 Soil aquifer treatment

Injection
 Oxidation
 Reverse osmosis
 Advanced oxidation process

 Industrial pretreatment and source
control program

 Initial maximum RWC ≤20% for 
spreading tertiary treated water

 Initial maximum RWC for injection
based on California Department of
Public Health (CDPH) review of
engineering report and other
information from public hearing

 ≥2-month retention (response) time 
underground

 1-log virus reduction credit
automatically given per month of
subsurface retention

 10-log Giardia reduction and 10-log
Cryptosporidium reduction credit
given to spreading projects that have
at least 6 months’ retention time
underground

 Monitor recycled water and
monitoring wells for priority toxic
pollutants, chemicals with state
notification levels specified by CDPH,
and unregulated constituents
specified by CDPH

 Operations plan
 Contingency plan
 Spreading projects with full advanced

treatment must meet the
requirements for injection projects,
except that after one year of
operation the project sponsor may
apply for a reduced monitoring
frequency for any monitoring
requirement

3.2 Recycled Water Quality Goals

Currently, all the effluent from VSD’s Water Reclamation Facility (WRF), approximately 5.6 MGD, is

discharged to the CVSC. With the exception of an estimated minimum flow of about 0.5 MGD required

to maintain existing riparian vegetation in the channel, the remaining effluent is available for use as

recycled water.

As shown previously on Table 3-1, Title 22 regulations stipulate allowable levels of total coliform and

turbidity for various non-potable water applications. Effluent data for both of these parameters is not

currently available for the VSD WRF; however, it is recommended that this data be gathered for

documentation and analysis during the further analysis and testing phase of this project as discussed

further in Section 6-4. Given historical data from the region, it appears that with the addition of

coagulation and filtration processes to the existing treatment train, both the total coliform and turbidity



March 2018

Recycled Water Program Development Feasibility Study 3-3

limits from the Title 22 regulation could be satisfied. Study of the data gathered during the further

analysis and testing phase of the project will serve to confirm this assumption and further refine the

design criteria for the required treatment process upgrades.

3.3 Types of Recycled Water Use

Title 22 regulations provide requirements for eight different non-potable applications for recycled water.

Table 3-3 describes the applications in further detail and provides the minimum level of allowable

treatment for each.

Table 3-3: Title 22 Non-potable Applications for Recycled Water

Non-potable
Applications Description

Minimum Level of
Allowable Treatment

Irrigation

Fodder Crop Pasture for milk animals for human consumption Disinfected Secondary-23(1)

Fodder and fiber crops and pasture for animals not
producing milk for human consumption Undisinfected Secondary

Processed Food
Crop

Food crops undergoing commercial pathogen-destroying
processing before consumption by humans Undisinfected Secondary

Food Crop
Food crops where recycled water contacts the edible
portion of the crop, including all root crops Disinfected Tertiary

Surface-irrigated food crop, above-ground edible portion
not contacted by recycled water Disinfected Secondary-2.2(2)

Restricted Access

Area where public access is controlled so that areas
irrigated with recycled water cannot be used freely by the
public (i.e., park, playground, or school yard) and where
irrigation is conducted only in areas and during periods
when the golf course is not being used by golfers Disinfected Secondary-23

Unrestricted Access
Parks and playgrounds, school grounds, residential
landscaping, unrestricted-access golf courses Disinfected Tertiary

Other
Any other irrigation uses not specifically prohibited by other
provisions of the California Code of Regulations Disinfected Tertiary

Impoundments (body of water confined by an enclosure, as a reservoir)

Restricted
Recreational

Recreation limited to fishing, boating, and other non-body
contact activities; and publicly accessible fish hatcheries Disinfected Secondary-2.2

Non-Restricted
Recreational

Impoundment of recycled water in which no limitations are
imposed on body-contact water recreational activities Disinfected Tertiary

Landscape

Recycled water is stored or used for aesthetic enjoyment
or landscape irrigation, not intended for public contact (no
decorative fountains) Disinfected Secondary-23

Industrial Cooling/Air Conditioning



March 2018

Recycled Water Program Development Feasibility Study 3-4

Non-potable
Applications Description

Minimum Level of
Allowable Treatment

With Cooling Tower

Industrial or commercial cooling or air conditioning
involving cooling tower, evaporative condenser, or
spraying that creates a mist Disinfected Tertiary

Without Cooling
Tower

Industrial or commercial cooling or air conditioning not
involving cooling tower, evaporative condenser, or
spraying that creates a mist Disinfected Secondary-23

Other Uses

Flushing toilets and urinals, priming drain traps; Industrial
process water that may contact workers; Structural
firefighting; Decorative fountains; Commercial laundries;
Consolidation of backfill material around potable water
pipelines; Artificial snow making for commercial outdoor
use; Commercial car washes, not heating the water,
excluding the general public from the washing process Disinfected Tertiary

Industrial process water that will not come into contact with
workers; Industrial boiler feed; Nonstructural firefighting;
Backfill consolidation around non-potable piping; Soil
compaction; Mixing concrete; Dust control on roads and
streets; Cleaning roads, sidewalks and outdoor work areas Disinfected Secondary-23

Flushing sanitary sewers Undisinfected Secondary

Groundwater Recharge (returning water to underground aquifers)

Surface Spreading

Recycled water is deposited over an area, such as a
percolation pond, and allowed to move downward from
surface to aquifer over time

Allowed under special case-
by-case permits by the
Regional Water Quality
Control BoardInjection

Artificial recovery (AR) and Aquifer Storage and Recovery
(ASR) wells inject recycled water directly into the aquifer

(1) Disinfected Secondary–23: Recycled water that has been oxidized and disinfected so that the median concentration of

total coliform bacteria in the effluent is no greater than a most probable number (MPN) of 23 per 100 milliliters.
(2) Disinfected Secondary–2.2: Recycled water that has been oxidized and disinfected so that the median concentration of

total coliform bacteria in the effluent is no greater than a MPN of 2.2 per 100 milliliters.

Investigations within the VSD WRF’s service area were conducted and information gathered indicates

that the main recycled water uses available for the reclamation facility’s effluent are unrestricted access

irrigation and aquifer recharge via surface spreading or injection. The VSD WRF currently employs

oxidation, secondary treatment, and disinfection treatment processes. The reclamation facility would

require the addition of tertiary treatment, consisting of coagulation and filtration processes to serve some

types of irrigation customers with recycled water, or to recharge the aquifer via surface spreading. The

coagulation requirement is typically met with the addition of polymer, or other coagulant chemical such

as alum, to the secondary clarifier effluent. While there are various types of filtration methods available,

sand filters and cloth/disk filters are two reliable technologies that will be discussed in more detail in

Section 6.2 of this technical memorandum. The addition of microfiltration, reverse osmosis, and



March 2018

Recycled Water Program Development Feasibility Study 3-5

advanced oxidation treatment processes would be required for the VSD WRF effluent to be used for

aquifer recharge via injection.

3.4 Regulatory Requirements for Groundwater Recharge with

Recycled Water

A proposed Indirect Potable Reuse (IPR) project is subject to DDW Recycled Water Regulations for

Groundwater Recharge with Recycled Water (GRRW). Articles 5.1 and 5.2 apply to Groundwater

Replenishment Reuse Projects (GRRPs), for which recharge is accomplished with surface application

methods (i.e., spreading basins) and subsurface application methods (i.e., injection wells), respectively.

Key requirements for new GRRPs that affect project feasibility include the satisfaction of pathogen

reduction requirements and establishment of an appropriate response retention time based on anticipated

underground retention of recharge water between the recharge facility and nearest public water supply

well(s). Depending on the project goals for pathogen reduction and recycled water storage, these

requirements are likely to be critical factors in evaluating the project feasibility and conceptual design of

an IPR project.

3.4.1 Pathogenic Microorganism Control

Section 60320.108 (Pathogenic Microorganism Control) of the recycled water regulations states that at

least three treatment processes be used to achieve 12-log enteric virus bacteria, 10-log Giardia Cyst, and

10-log Cryptosporidium reduction. No single treatment process may be credited with more than 6-log

reduction, and each treatment process must be able to achieve 1-log reduction.

Underground retention of recycled water can represent one treatment process. For each month of

underground retention, the recycled municipal water is credited with 1-log pathogen reduction. At a

minimum, the recycled municipal water applied at a GRRP shall receive treatment that meets the

definition of filtered wastewater and disinfected tertiary recycled water (pursuant to Section 603001.320).

The underground retention time of recycled water needs to be demonstrated using one of four accepted

methods. These include (1) an added tracer study, (2) an intrinsic tracer study, (3) application of a

calibrated numerical groundwater flow model, and (4) analytical modeling. Regardless of the method

used, hydraulic conditions evaluated need to be representative of normal GRRP operations. If an added

tracer is used, 1-log pathogen reduction is credited per month of underground retention time

demonstrated. If an intrinsic tracer study is used, 0.67 log pathogen reduction is credited per month of

underground retention time demonstrated. If a calibrated numerical groundwater flow model is used, 0.50

log pathogen reduction is credited per month of underground retention time demonstrated. Finally, if

analytical modeling is used (e.g., calculation using Darcy’s Law using simplifying aquifer assumptions),

0.25 log pathogen reduction is credited for each month of underground retention time demonstrated.

3.4.2 Response Retention Time

Section 60320.124 (Response Retention Time) states that recycled municipal wastewater applied at the

GRRP needs to be retained underground for an appropriate period of time to allow for sufficient response



March 2018

Recycled Water Program Development Feasibility Study 3-6

time to evaluate treatment failures and implement actions (including supplying an alternative source of

drinking water supply to users of a water supply well potentially impacted by the GRRP) appropriate for

the protection of public health. The response retention time shall be no less than two months.

3.4.3 Monitoring Wells

Prior to operating a GRRP, two monitoring wells need to be constructed downgradient of the recharge

area. One well should be located between 2 weeks and 6 months of travel through the saturated zone

affected by the GRRP and 30 days or more upgradient of the nearest water supply well. A second well

should be located between the first monitoring well and nearest water supply well. Each well shall be

validated (with an added or intrinsic tracer test) during initial operation of GRRP operations as receiving

recharge water from the GRRP.



March 2018

Recycled Water Program Development Feasibility Study 4-1

4. Hydrogeologic Evaluation

The feasibility of implementing an IPR project along with the suitability of surface or subsurface recharge
[...]
Indio Water Authority / Valley Sanitary District

I



March 2018

Recycled Water Program Development Feasibility Study 5-4

Table 5-1: Grand Valley Land Use

Land use Acres

Residential 576.0

Boutique Hotel 5.4

Clubhouse 6.0

Community Center 5.0

Open Space 520.6

Undisturbed Open Space 186.7

Wilderness Trails 3.0

Community Parks 6.1

Neighborhood Parks 9.3

Citrus Grove Paseos 11.3

Recreation OS & Playfields 56.2

Dillon Road Landscape 7.2

Golf Course 233.1

SE Drainage Channel 7.7

Community Collector Streets 60.0

Dillon Road R.O.W. 3.9

Golf Course Maintenance Yard 1.6

Fire Station Site 2.0

Well Site 3.0

TOTAL 1,183.5

Source: Table 3-1 – Land Use of the 2007 Citrus Ranch Specific Plan.

Of the proposed land uses, it is estimated that approximately 323 acres consists of golf course, park, or

otherwise landscaped areas that could potentially be irrigated with recycled water.

5.3.1.2 Stonewater

A Specific Plan for Stonewater was not available at the time of preparation of this memorandum. Based

on brochure information, Stonewater is described as an 818 acre development that proposes 2,364

residential units, hotel/resort, commercial/retail, and motor coach resort. The project is located at the

southeast corner of Dillon Road and Avenue 42 / Fargo Canyon Road in the Indio Hills two miles north

of Interstate 10. The proposed land use breakdown is included in Table 5-2.



March 2018

Recycled Water Program Development Feasibility Study 5-5

Table 5-2: Stonewater Land Use

Land use Acres

Undevelopable 13.68

Restricted Use 59.66

Utility Easements 32.1

Reservoir Sites 6

R.O.W. 10.28

Hillside Areas / Open Space or Recreation
Amenity

19.46

Drainage Facilities 50.3

Parks and Trails 25

Internal Collector Roads 36.36

Resort Hotel and Condominiums 25

Retail / Commercial 25.26

Motor Coach Resort / Commercial 62.04

Multi-Family Rental Condominiums 15

Single Family Residential 438.01

TOTAL 818.15

Source: RoBott Land Company Exclusive Offering Memorandum. Retrieved December 2, 2016.

Of the proposed land uses, it is estimated that approximately 44acres consists of open space, parks, or

otherwise landscaped areas that could potentially be irrigated utilizing recycled water.

5.3.2 Potential Recycled Water Demands

Recycled water demands were established in previous studies for those potential customers previously

identified. This Study focuses on the potential recycled water demands for the proposed Grand Valley and

Stonewater developments. Recycled water demands are estimated by applying a water demand factor to

the area of irrigable land. As Grand Valley and Stonewater are proposed developments without existing

water usage records, a conservative planning factor of 4,000 gpd/acre was utilized similar to the 2012

IWA WMP for Park Irrigation. Demand calculations are provided in Table 5-3 and Table 5-4.



March 2018

Recycled Water Program Development Feasibility Study 5-6

Table 5-3: Potential Recycled Water Demands – Grand Valley

Land Use
Area
(ac)

Water Demand Factor
(gpd/ac)1

Average Day Demand
(gpm)

Community Parks 6.1 4,000 16.9

Neighborhood Parks 9.3 4,000 25.8

Citrus Grove Paseos 11.3 4,000 31.4

Recreation OS & Playfields 56.2 4,000 156.1

Dillon Road Landscape 7.2 4,000 20.0

Golf Course 233.1 4,000 647.5

TOTAL 323.2 - 897.8

1 Park Irrigation factor from Table 2-6 of the 2012 IWA WMP.

Table 5-4: Potential Recycled Water Demands – Stonewater

Land Use
Area
(ac)

Water Demand Factor
(gpd/ac)1

Average Day Demand
(gpm)

Hillside Areas / Open Space or
Recreation Amenity

19.46 4,000 54.1

Parks and Trails 25 4,000 69.4

TOTAL 44.46 - 123.5

1 Park Irrigation factor from Table 2-6 of the 2012 IWA WMP.

The potential average day recycled water demands for the proposed Citrus Ranch and Stonewater

developments are estimated at 897.8 gpm and 123.5 gpm, respectively, for a total of 1,021.3 gpm.

Average day demand represents the average demand over an entire year. Demands typically vary

seasonally with the higher demands occurring in the hotter, drier months and lower demands occurring in

the cooler, wetter months. Demands also vary throughout the day, typically set by the irrigation window.

This Study utilizes those factors established in the 2011 IWA RWMP, listed in Table 5-5.

Table 5-5: Peaking Factors

Demand Condition Peaking Factor

Minimum month 0.26 x ADD

Maximum month 1.87 x ADD

Maximum day 2.0 x ADD

Peak hour MDD x 24 / irrigation period in hours

Source: 2011 IWA RWMP.

The peak hour demand factor, as mentioned previously, depends on the number of hours per day that

irrigation is occurring. Irrigation periods can range anywhere from 5 hours to 15 hours; however, for the



March 2018

Recycled Water Program Development Feasibility Study 5-7

purpose of this analysis, an irrigation period of 10 hours has been used as it is the more common

irrigation period of potential IWA and VSD customers and is consistent with the planning criteria of the

2011 IWA RWMP. An irrigation period of 10 hours equates to a peak hour factor of 2.4 times the

maximum day demand. A summary of the demands for Citrus Ranch and Stonewater under the varying

demand conditions is provided in Table 5-6.

Table 5-6: Potential Recycled Water Demands – Summary

Potential Customer
Minimum

Month (gpm)
Average Day

(gpm)
Maximum

Month (gpm)
Maximum Day

(gpm)
Peak Hour

(gpm)1

Citrus Ranch 233.4 897.8 1,678.8 1,795.6 4,309.3

Stonewater 32.1 123.5 230.9 247.0 592.8

TOTAL 265.5 1,021.3 1,909.8 2,042.6 4,902.1

1 Based on a 10-hour irrigation window.

It should be noted that demand conditions are applied on a per land use basis and the summarized

demands presented in Table 5-6 may not be representative of the actual demands used for infrastructure

sizing. Infrastructure sizing is discussed further in Section 7 of this TM. It should also be noted that

delivery of recycled water to the customers identified in the previous study and the Citrus Ranch and

Stonewater developments will not be possible due to a limitation of currently projected wastewater flows

that will be available.



March 2018

Recycled Water Program Development Feasibility Study 6-1

6. Wastewater Treatment Process Selection

6.1 Description of Existing Wastewater Treatment Plant

The VSD WRF is located on Van Buren Street in the City of Indio and provides wastewater treatment for

approximately 98 percent of the City of Indio’s population. The effluent from the VSD WRF is secondary

quality effluent that is currently discharged to the CVSC.

In 2015 and 2016, the VSD WRF treated approximately 5.6 million gallons per day (mgd). With a

minimum discharge of about 0.5 mgd required to the CVSC to maintain the existing riparian vegetation,

this leaves approximately 5.1 mgd of average daily flow for recycled water use. As directed by VSD and

IWA, the planning horizon for this study was to evaluate wastewater flows available through 2030. By

2030, the VSD WRF is expected to reach a total capacity of 12 mgd. Assuming the discharge of about 0.5

mgd to CVSC remains the same, approximately 11.5 mgd of average daily flow for recycled water will be

available by 2030. The recycled water system has been sized to accommodate current flows with space

allocated for secondary treatment for flows through the year 2030.

The existing WRF liquid handling system comprises influent pumps, screening, grit removal, primary

sedimentation basins, secondary treatment, oxidation ponds, a biological treatment unit, and disinfection.

The WRF effluent is treated to secondary quality via an activated sludge treatment process including

aeration basin with selectors, and secondary clarifiers. Disinfection is achieved with chlorine through a

Chlorine Contact Tank (CCT3). Disinfected water is dechlorinated with sodium bi-sulfate before being

discharged to the CVSC. During peak events, flows can also be diverted through oxidation ponds. These

ponds currently act as a parallel secondary treatment system with the activated sludge system. A second

Chlorine Contact Tank, CCT2, allows disinfection of pond effluent before discharging to the CVSC.

A process flow diagram and site plan showing the existing facilities for the VSD WRF is provided and

shown in Figure 6-1 and Figure 6-2, respectively.

Discharge flow and water quality data from the VSD WRF’s effluent for the period between January 31,

2015 and May 31, 2016 is presented in Appendix B. The data shows average monthly flows at the

facility range from 5.1 mgd in the dry season to 6.4 mgd during the wet weather months. Average

monthly carbonaceous biochemical oxygen demand (CBOD) and total suspended solids (TSS) values

from the plant effluent are 15.1 and 8.6 mg/L respectively. Additionally, bacteria monitoring yielded

average monthly counts for E.coli of 2.5 MPN/100mL and Fecal Coliform of 3.1 MPN/100mL. Monthly

total dissolved solids (TDS) averages were obtained from January through October of 2015. The average

value recorded during that period was 449.0 mg/L.



Figure 6-1
VSD WRF - Existing VSD WRF Process Treatment Schematic

Recycled Water Program Development Feasibility Study
Indio Water Authority / Valley Sanitary District

Disinfection
(existing)

Junction Box
(existing)

Chlorine

Primary
Clarifiers
(existing)

Aeration
Basins

(existing)

Secondary
Clarifiers
(existing)

Headworks
(existing)

Coachella Valley
Stormwater

Channel



¬«3

¬«8

¬«6

¬«5¬«5

¬«2

¬«4

¬«1

¬«7

 Source: Esri, DigitalGlobe, GeoEye, Earthstar Geographics,
CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS User
Community

0 0.045 0.090.0225 Miles
I Figure 6-2

VSD WRF Existing Facility Site Layout
Recycled Water Program Development Feasibility Study

Indio Water Authority / Valley Sanitation District

1. Influent Pump Station
2. Primary Clarifiers
3. Aeration Basins
4. Chlorine Contact Tank 1 (Abandoned)
5. Secondary Clarifiers
6. Chlorine Contact Tank 3
7. Outfall
8. Primary Clarifiers



March 2018

Recycled Water Program Development Feasibility Study 6-4

6.2 Recycled Water Treatment Alternatives

The recycled water treatment alternatives evaluated in this section include uses for irrigation, surface

spreading, as well as groundwater injection. In order to produce recycled water that meets Title 22

requirements (for irrigation and surface spreading) at the VSD WRF, several treatment alternatives have

been identified, which all include coagulation, tertiary filtration and disinfection. With the addition of

tertiary level treatment, the VSD WRF would be able to provide recycled water to irrigation customers as

well as recharge via spreading and percolation. In order to meet groundwater recharge requirements via

injection, microfiltration and reverse osmosis followed by advanced oxidation processes is required.

For tertiary filtration, the alternatives evaluated include sand filters, cloth filters, microfiltration, and

membrane bioreactors (MBR), while the groundwater injection alternative includes

microfiltration/reverse osmosis (MF/RO) combination. All alternatives will require disinfection as the

final treatment step. For tertiary treatment and groundwater recharge via spreading, chlorine disinfection

is required. For ground water recharge via injection, advanced oxidation is required. The alternatives were

developed based on conventional Title 22 treatment requirements as well as any potential future treatment

plant effluent requirements. A brief description of each process and the recommended design criteria for

these alternatives are further described in the following sections.

6.2.1 Tertiary Filtration

Tertiary filters remove suspended solids from secondary effluent by passing it through a filter media that

can be fine sand, dual media (anthracite/sand), or cloth. These are discussed below in more detail in the

following sections.

6.2.1.1 Sand Filtration

Sand bed filters work by providing the particulate solids with many opportunities to be captured on the

surface of a sand grain. Sand filters are available either as standalone package units or in a modular

concrete design. The backwash can be intermittent or continuous depending on the design. Most sand

filters operate with an upflow, counter-current flow pattern. For planning purposes, the assumed design

criteria for sand filtration are summarized in Table 6-1 to be verified during preliminary design.

Table 6-1: Sand Filtration Design Criteria

Criteria Units 2017 Flowrate 2030 Flowrate

Flowrate mgd 6 12

Filter media Sand Sand

Filtration rate gpm/sq. ft 3.0 3.0

Total Sand Filtration surface area Sq.ft 1,390 2,780

Cell Size Sq.ft 400 400

Number of units 4 8

Backwash (continuous or
intermittent) Intermittent Intermittent



March 2018

Recycled Water Program Development Feasibility Study 6-5

6.2.1.2 Cloth Filtration

Cloth filters use a woven media to capture and filter out particles in the wastewater. A typical

configuration is to have the cloth media on discs with an inside-out flow pattern. Cloth media filters are

also available as standalone package units or in a modular concrete design and are typically low-head

systems with automatic backwash capabilities. For planning purposes, the assumed design criteria for

cloth filtration are summarized in Table 6-2.

Table 6-2: Cloth Filtration Design Criteria

Criteria Units 2017 Flowrate 2030 Flowrate

Flow rate mgd 6 12

Filter media Cloth Cloth

Average Filtration rate gpm/sq. ft 3.0 3.0

Total Disk Filtration surface area Sq.ft 1,390 2,780

Total Number of Disks ft 30 60

Number of Disk Filtration Units 2 4

6.2.2 Micro Filtration

Micro filtration (MF) is a pressure-driven process that provides a near absolute barrier to suspended solids

and microorganisms. MF membranes have a pore size ranging from 0.01 to 1.0 microns. Using MF for

tertiary filtration also provides greater flexibility for future groundwater recharge since it is required as a

pretreatment for reverse osmosis. The preliminary sizing of the MF system such that it can be used for

either standalone tertiary treatment or as the pretreatment step before reverse osmosis. For planning

purposes, the assumed design criteria are summarized in Table 6-3.

Table 6-3: Micro Filtration Design Criteria

Criteria Units 2017 Flowrate 2030 Flowrate

Flow rate mgd 6 12

Membrane Type Hollow fiber Hollow fiber

Membrane Material
Polyvinylidene
fluoride (PVDF)

Polyvinylidene
fluoride (PVDF)

Pore Size Micron 0.04 0.04

Filtration flux rate gallons/sq. ft day 28 28

Recovery % 90 90

Number of duty trains 4 14

Total number of train 5 10

Flow per train mgd 1.48 1.48



March 2018

Recycled Water Program Development Feasibility Study 6-6

6.2.3 Membrane Bioreactor

The MBR process is a biological process that consists of membranes installed in membrane tanks and

submerged in mixed liquor to separate solids and produce a high-quality effluent. The MBR process has

the advantage of being able to achieve nutrient removal and also provides greater flexibility for future

groundwater recharge since it is required as a pretreatment for reverse osmosis. Membranes used in this

application have typical pore sizes in the range of 0.04 microns to 0.4 microns. While the MBR process is

typically a higher cost alternative, it has advantages over tertiary filtration that include more flexibility for

future groundwater recharge since it is considered pre-treatment for advanced treatment and any RO

system downstream if an MBR would not require microfiltration. MBR would be a substitute for the

existing activated sludge and secondary clarifier system, and new filters required for tertiary. For planning

purposes, the assumed design criteria are summarized in Table 6-4.

Table 6-4: Membrane Bioreactor Design Criteria

Criteria Units 2017 Flowrate 2030 Flowrate

Flow rate mgd 6 12

Membrane Type Hollow fiber Hollow fiber

Membrane Material
Polyvinylidene
fluoride (PVDF)

Polyvinylidene
fluoride (PVDF)

Pore Size Micron 0.04 0.04

Filtration flux rate gallons/sq. ft day 30 30

Number of trains 4 8

Cassettes per train 5 5

Redundancy % 25 25

6.2.4 Reverse Osmosis

High-pressure membrane processes such as RO are typically used for the removal of dissolved

constituents including both inorganic and organic compounds. RO is considered a “high-pressure”

process because it operates from 75 to 1,200 psig, depending upon the total dissolved solids (TDS)

concentration of the feed water. During the RO process, the mass-transfer of ions through membranes is

diffusion-controlled. The feed water is pressurized, forcing water through the membranes, concentrating

the dissolved solids that cannot travel through the membrane. Consequently, these processes can remove

salts, hardness, synthetic organic compounds, disinfection-by-product precursors, etc. Some of the major

concerns with the RO process are the higher energy usage as well as the management of the concentrated

brine stream, particularly for inland facilities such as VSD where a regional brine line for disposal has not

yet been constructed. For this facility, there are limited options for brine disposal. Brine disposal would

consist of on-site evaporation ponds or there may be potential for regional evaporation ponds. For either

option, the brine could be further concentrated through secondary RO or thermal evaporative processes to



March 2018

Recycled Water Program Development Feasibility Study 6-7

increase finished water production and decrease brine volume, effectively reducing the size of the

evaporation ponds. For planning purposes, the assumed design criteria is summarized in Table 6-5.

Table 6-5: Reverse Osmosis Design Criteria

Criteria Units 2017 Flowrate 2030 Flowrate

Flow rate mgd 6 12

Membrane Type Hollow Fiber Hollow Fiber

Membrane Material
Polyvinylidene
fluoride (PVDF)

Polyvinylidene
fluoride (PVDF)

Pore Size Non-porous Non-porous

Filtration flux rate gallons/sq. ft day 11 11

Recovery % 80 80

Number of Duty units 4 8

Total number of Units 5 10

Flow per unit mgd 1.33 1.33

6.2.5 Disinfection Alternatives

This section outlines some of the disinfection alternatives that are used for tertiary and advanced

treatment including chlorine, and advanced oxidation (UV and peroxide) respectively.

6.2.5.1 Chlorine Disinfection

Chlorine has been one of the more common methods for disinfection of wastewater effluent. The move

from gaseous chlorine to liquid hypochlorite solutions has reduced the risk associated with chlorine

disinfection. Currently the WRF uses chlorine disinfection and for the title 22 tertiary requirements, this

would also be most cost effective. For planning purposes, the assumed design criteria for new disinfection

facilities is summarized in Table 6-6.



March 2018

Recycled Water Program Development Feasibility Study 6-8

Table 6-6: Chlorine Disinfection Design Criteria

Criteria Units 2017 Flowrate 2030 Flowrate

Flow rate mgd 6 12

Chemical name

Sodium
Hypochlorite

(NaOCl)

Sodium
Hypochlorite

(NaOCl)

Percent Active Chemical % 10.25 10.25

Estimated Chlorine Dose mg/L 5 - 10 5 - 10

Detention Time at peak flow mins 90 90

Chlorine Contact Tank
Dimensions L(ft) x W(ft) x D(ft) 139 x 12 x 10 139 x 12 x 10

Number of Channels 2 4

Number of Passes per Channel 3 3

6.2.5.2 Advanced Oxidation

Advanced oxidation processes in a very broad sense refers to a set of chemical treatment procedures

designed to remove organic (and sometimes inorganic) materials in water and wastewater by oxidation

through reactions with hydroxyl radicals. These treatment procedures typically include ozone (O3),

hydrogen peroxide (H2O2) and/or UV light disinfection. The most common and cost effective is UV

disinfection with hydrogen peroxide. When coupled, these provide an advanced oxidation system in

which hydroxyl radicals are produced that attack and destroy many micro-constituents. For planning

purposes, the assumed design criteria are summarized in Table 6-7.

Table 6-7: Advanced Oxidation Design Criteria
[...]
each alternative component

Operations Certification
Qualifications required to operate the

alternative components

Expected level of operator certification required in the

operating permit

Ease of Operations
O&M complexity and risk for failures / loss of

service

The number of process and infrastructure components

that must be controlled at all times to achieve consistent

operations

Project

Implementation

Ease of Implementing Constructability considerations
Complexity of construction including sequencing, external

factors, permits, public involvement, etc.

Timelines Time required to implement an alternative
Factors include permitting, piloting, public participation,

size and complexity.

Public Benefits

Water Quality

Improvements

Ability to improve the quality of the drinking

water supply

Likeliness that recharge will improve water quality (e.g.,

chromium, nitrates, etc.) at IWA production wells

Groundwater Protection
Ability to recharge aquifer and prevent

overdrafting

Likeliness that recharge will prevent need to utilize more

costly imported water

Funding

Opportunities
Grants

Available funding of the capital program

through grants

Potential that project will qualify for current grant

programs in California

Agency Benefits

Groundwater Credits
Ability to recharge aquifer and potentially

reduce costs paid to the RAC
Flow rates for injection or surface spreading

Independence

Reliance on other agencies for water

resources, operations, and waste

management

Number of agencies required to construct, operate, or

maintain the project components. This includes waste

hauling or disposal to off-site facilities.

Resilience Diversification of the water portfolio
Will this alternative provide another long-term water

resource that augments current supplies

Costs

Capital Capital costs Normalized capital costs not accounting for grants

O&M O&M costs Normalized annual O&M costs

Life Cycle Life cycle costs Normalized 20-year life cycle costs



March 2018

Recycled Water Program Development Feasibility Study 9-4

9.2 Alternative Scoring

A benefit score was generated for each alternative relative to the primary selection criteria and subcriteria.

Criteria for each alternative were scored in a similar manner. Scores were generated using engineering

analysis and judgement and, when possible, quantifiable scoring methodologies were used to impart

objectivity to the analysis. Alternatives were scored based on a 1 to 5 scale, with 1 being the worst and 5

being the best. Higher scores are considered more favorable. See Table 9-3 and Table 9-4 for a summary

of the scoring results.



March 2018

Recycled Water Program Development Feasibility Study 9-5

Table 9-3: Criteria Weighting and Scoring Table

Criteria Weight Subcriteria Weight Alt 1 Alt 2 Alt 3 Alt 4
Alt
5a

Alt
5b

Alt 6

Operability 10.5%

Staffing 33% 5 4 3 1.5 2 1 3

Operations
Certification

33% 5 4 3 1.5 2 1 3

Ease of
Operations

34% 5 4 2.5 1.5 2.5 1 3

Weighted
Subtotal

100% 11 8.4 5.9 3.2 4.6 2.1 6.3

Project
Implementation

8.5%

Ease of
Implementing

50% 5 3.5 2.75 3 2 1 2.75

Timelines 50% 5 3.5 2.75 2.5 2 1 3.5

Weighted
Subtotal

100% 8.5 6.0 4.7 4.7 3.4 1.7 5.3

Public Benefits 8.5%

Water Quality
Improvements

50% 1 4.5 4 4 3 2.5 1.25

Protection 50% 1 4.5 4 4.5 4 3 2

Weighted
Subtotal

100% 1.7 7.7 6.8 7.3 6.0 4.7 2.8

Funding
Opportunities

20.0%

Grant Priorities 100% 1 3.5 3.5 3.5 3 3.5 3

Weighted
Subtotal

100% 4 14 14 14 12 14 12

Agency Benefits 30.0%

Groundwater
Credits

33% 1 5 3 5 3 3 1

Independence 33% 1 5 4 4.5 4 3 2

Resilience 34% 1 5 4 4 4 3.75 2.5

Weighted
Subtotal

100% 6 30 22 27 22 20 11

Costs 22.5%

Capital 33% 5 4 2 3 3 1 2.5

O&M 33% 5 4 3 3 2.5 1 3

Life Cycle 34% 5 4 3 3 2.75 1 3.5

Weighted
Subtotal

100% 23 18 12 14 12 5 14

WEIGHTED
TOTALS

100% 53 84 65 70 60 47 51



March 2018

Recycled Water Program Development Feasibility Study 9-6

Table 9-4: Criteria Weighting and Scoring Summary

Rank Score Alternative

1 84 2 – Spread at VSD

2 70 4 – Inject at VSD

3 65 3 – RW Distribution and Spread at VSD

4 60 5a – RW Distribution and Spread at Posse Park

5 53 1 – Status Quo

6 51 6 – RW Distribution and Excess to CVSC

7 47 5b – RW Distribution and Inject at Posse Park

9.3 Conclusions

As shown in in Table 9-4, on-site recharging generally ranks the most favorably as it limits conveyance

infrastructure and costs, and allows for recharging of the aquifer, which can be utilized for any demand by

pumping from the groundwater basin. Recycled water distribution ranks slightly less favorably as it requires

more extensive conveyance infrastructure, is limited to only serving recycled water demand, and recycled

water demands by nature are more variable, which can result in unutilized recycled water during low

irrigation periods. Off-site facility alternatives were lower ranked even though they may potentially

improve groundwater quality for some IWA production wells over time but, come at a much higher cost

and complexity. The lowest ranking alternative was Alternative 1 – Status Quo, due to the potentially high

costs of securing alternative water rights and the lack of agency benefits. It should be noted that Alternatives

2, 3, and 5a are dependent upon field investigations confirming the ability to percolate water at a reasonable

rate, hydrogeological modeling confirming that the percolated water will reach the aquifer, and the ability

to acquire property of adequate area.



March 2018

Recycled Water Program Development Feasibility Study 10-7

10. Bench Scale Pilot Study

One component of the scope of work for this feasibility study was to conduct a pilot study at the Coachella

Sanitation District’s WWTP. However, so that the pilot study brought value to all the agencies participating

in the study, the pilot was conducted at their respective WWTP’s which included Coachella Sanitation

District (CSD), Valley Sanitation District’s Water Reclamation Facility (VSD WRF) and Horton

Wastewater Treatment Plant operated by Mission Springs Water District (MSWD). The focus of this write-

up is on the pilot conducted at VSD WRF. The purpose of the pilot was to ultimately assist in getting the

priority projects identified as part of this study closer to implementation by providing information on the

filterability of the secondary effluent that allows for a better estimate of pretreatment needs and a better

estimate of the types of filters needed. Having this information in turn, assists in better estimating the capital

and operations and maintenance costs. To determine the filterability of the secondary effluent at each of the

WWTP’s a bench scale ultrafiltration membrane (UF) pilot as a pretreatment to reverse osmosis treatment

was utilized. In addition, fluorescence characterization of dissolved organic matter in the raw and filtered

wastewater was evaluated to understand the dissolved organic matters effect on filterability and

pretreatment.

10.1 Goals and Objectives

The bench scale pilot test will verify filter parameters and filter performance on the respective wastewater

effluent. This testing will provide a comparison of filter performance to compare the fouling characteristics

of the different wastewater processes used at the three different wastewater treatment plants. The following

are the main objectives of the membrane bench scale pilot testing including:

A. Verify the filterability of the effluent from the respective WWTP by PVDF UF membrane.

B. Analyze permeability (i.e., specific flux) to show the true fouling of the respective effluent on the

membrane.

C. Evaluate fluorescence Excitation Emissions Matrix (EEMs) as a means of comparing/correlating

fouling propensity of the respective wastewater process and the effective removal of the membranes

before and after filtration.

10.2 Methods

This section summarizes the methods and parameters used for the bench scale Ultrafiltration (UF)

membrane pilot study. The detailed Pilot Test Protocol is included in Appendix D.

10.2.1 Sample Preparation and Field Measurement

At VSD WRF, secondary effluent samples were collected from the secondary clarifier prior to chlorination

dosing as shown in Figure 10-1. Grab samples of secondary effluent were collected to test for biological

oxygen demand (BOD), total suspended solids (TSS), particle size and Excitation Emissions Matrix

(EEMS) for organic matter characterization. Electrical Conductivity (EC), turbidity, and pH of the raw



March 2018

Recycled Water Program Development Feasibility Study 10-8

secondary effluent were measured at the field site. Near the completion of the third 30-minute filtration run

cycle, two filtrate samples for the BOD, TSS, particle size and EEM’s samples were collected. EC, turbidity

and pH of the filtrate were measured at the field site.



 Source: Esri, DigitalGlobe, GeoEye, Earthstar Geographics,
CNES/Airbus DS, USDA, USGS, AeroGRID, IGN, and the GIS User
Community

0 0.045 0.090.0225 Miles

I Figure 10-1  
VSD WRF Existing Facility - Sample Location

¬«3

¬«8

¬«6

¬«5¬«5

¬«2

¬«4

¬«1

¬«7

Recycled Water Program Development Feasibility Study
Indio Water Authority / Valley Sanitation District

1. Influent Pump Station
2. Primary Clarifiers
3. Aeration Basins
4. Chlorine Contact Tank 1 (Abandoned)
5. Secondary Clarifiers
6. Chlorine Contact Tank 3
7. Outfall
8. Primary Clarifiers

SAMPLING LOCATION
(Secondary Clarifier 

Effluent)



March 2018

Recycled Water Program Development Feasibility Study 10-10

10.2.2 Bench Scale UF Membrane Set-up

The UF membrane parameters used in this pilot study are summarized in Table 10-1. The bench scale UF

membrane included feed and filtrate pressure gauges, an 8 GPM pump, a manual flow control valve, sample

batch basin, and the UF membrane module.

Table 10-1: Bench Scale Toray Ultrafiltration Membrane Parameters

Parameters UF Membrane

Manufacturer/Model Toray/HFS-LAB 018/HFS-LAB 018

Membrane Surface Area 0.18 m2

Membrane Material PVDF Fiber

Pump
8 GPM

60 lbs per square inch (PSI)

Figure 10-2: Bench Scale UF Membrane Set-Up

10.2.3 Membrane Filtration Procedure

The secondary effluent batch samples were pre-filtered through a #40 sieve mesh (0.0165 inch sieve

opening). The filtrate pressure was kept constant at 1.0 psi and the flow at 4.0 gallons per hour (GPH) for

three 30-minute filtration run cycles. After each 30-minute run, the membrane was removed and filled half



March 2018

Recycled Water Program Development Feasibility Study 10-11

way with tap water and shaken for 1 minute and 30 seconds to mimic the backwash cycle. Table 10-2

summarizes the UF membrane run cycle parameters used for the pilot study.

Table 10-2: UF Membrane Filtration Pilot Test Parameters

Pilot Test Parameters Field Conditions

Sample Secondary Effluent

Initial Filtration
#40 sieve mesh

(1/64 nominal sieve mesh size)

Run Time 30 min

Flow 4 GPH

Flux
49.5 gallons per day per square foot

(GFD)

Backwash
Manual Shake for 1.5 minutes to

mimic backwash cycle

Chemical Cleaning
1,000 ppm Sodium Hypochlorite

Hydrochloric Acid

10.3 Results

The raw data for the pilot study is included in Appendix E.

10.3.1 Membrane Performance

One of the goals of the bench-scale pilot study was to verify filterability. The filterability of the secondary

effluent at VSD WRF was confirmed and the results are shown in Figure 10-3 and Figure 10-4. Figure

10-3 shows particle sizes ranging from 0.95 microns to 373.10 microns in the secondary effluent. The

filtrate particle size distribution in Figure 10-4 shows a narrow range of 40 microns to 121.80 microns

which indicates that the filterable particles are being removed through the membrane.

In addition, the differential pressure and specific flux are indicative of the filterability of the feed water

through the membrane. Specific flux is the amount of filtrate produced per surface unit area over a

differential pressure. In general, differential pressure exceeding the threshold value prompts the backwash

cycle of the membrane. Excessive backwash cycles denote poor feed water quality. Membrane design flux

and threshold values for differential pressure may be determined during full scale pilot tests studies.

The backwash cycle for this bench scale pilot study was kept constant at 30-minute intervals to simply

compare three different wastewater qualities. The comparison analysis is discussed in the Recycled Water

Program Development Feasibility Study Report that was prepared as part of this project. The differential

pressure trend that was witnessed is shown in Figure 10-5. As anticipated, the differential pressure (Figure

10-5) shows an increasing trend at each filtration run cycle and recovers after each simulated backwash



March 2018

Recycled Water Program Development Feasibility Study 10-12

cycle. The specific flux shows a typical decreasing trend (Figure 10-6) after each filtration run cycle and

recovers after each backwash. Although the results show filterability of the VSD WRF effluent, it is

important to conduct a full scale pilot test to determine design values.

Figure 10-3 VSD Raw Secondary Effluent Particle Size

Figure 10-4 VSD Filtrate Particle Size



March 2018

Recycled Water Program Development Feasibility Study 10-13

Figure 10-5 Differential Pressure through the UF Membrane

Accumulation of deposits and cake formation on the membrane appears to be the main cause of decreased

specific flux in the UF membrane resulting in reduced membrane capacity. Adsorption of organic matter,

particularly humic substances, to membrane pores is often the controlling factor in membrane performance.

As shown in Figure 10-6, there was a decline in specific flux after the backwash process. The decline in

specific flux after backwash could be associated with organic matter adsorption to the UF membrane pores.

Figure 10-6 Specific Flux at 20oC through the UF Membrane



March 2018

Recycled Water Program Development Feasibility Study 10-14

10.3.2 Water Quality

The conventional chemical parameters in wastewater treatment were measured for the secondary effluent
and UF membrane filtrate. As expected, the TSS and turbidity were reduced in the filtrate. The UF
membrane was effective in removing suspended and colloidal solids.

Table 10-3: Water Quality Results

Water Quality Unit
Results

Raw Secondary Effluent Pilot Filtrate

Total Suspended Solids (TSS) mg/L 2 ND

Biological Oxygen Demand (BOD) mg/L ND ND

Turbidity NTU 2.2 0.15

Conductivity µS/cm 842 859

pH
-

7.65 7.7

Temperature
oC 29.5 30.5

10.3.3 Fluorescence Excitation and Emission Matrix (FEEM)

Fluorescence spectroscopy provides reliable information on characterization of fluorescing dissolved

organic matter (DOM) in wastewater effluent. The FEEM spectra (Figure 10-7) is a three-dimensional

representation of the fluorescence intensities over a range of excitation and emission wavelengths. In a

FEEM spectrum, the intensity of peak regions is indicative of various DOM sources. In wastewater, the

main sources of DOM are soluble microbial products from activated sludge treatment and trace organic

compounds (Region I) and humic substances (Region II and III). Table 10-4 summarizes the potential

fouling of each peak region of DOM.

Table 10-4: Peak of Interest and Fouling Tendency of each FEEM Region

Peaks of Interest Fouling Tendency
Excitation/Emission

Wavelength

Region I Moderate Fouling 280/330 nm

Region II High Fouling 254/450 nm

Region III Non- Fouling (good) 330/440 nm



March 2018

Recycled Water Program Development Feasibility Study 10-15

Figure 10-7 Excitation Emission Matrix Spectroscopy

In membrane treatment processes, UF membranes are effective in reducing viruses and humic substances

in the filtrate. However, effluent organic matter could induce the formation of a biofouling layer, resulting

in an unacceptable degree of system performance loss. The FEEM spectra for each sample is shown in